Analysis of Water Quality and Purification Process
Improvement for Urban Water Supply in North-Eastern
China

FERIEMXOEHICE T ZKEBO-HD
KBS ERLT o RDOKEICEET 3R

JEAUI T 3L A I ERIE T R 5t

2020 & 12 A

E BAR

Xiaodong WANG






Doctoral Thesis

Analysis of Water Quality and Purification Process
Improvement for Urban Water Supply in North-Eastern

China

December 2020

Xiaodong WANG

The University of Kitakyushu
Faculty of Environmental Engineering
Department of Architecture
Gao Laboratory






Preface

This thesis research was performed at the Department of Architecture, the University of
Kitakyushu. This thesis presents a comparison of water quality between the Mopanshan Reservoir
and Songhuajiang River. This study has investigated the pollution source analysis and comparison of
[...]
implementation items. The comparison between the current "Standards for drinking water quality”
(GB5749-2006) in China and the three major international water quality standards is shown in Table
2-2.

Table 2-2 Comparison of indicators in the drinking water quality standards in China with the

international three standards



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION

METHOD
Water quality index China Japan EU USA
pH 6.5-8.5 5.8-8.6 6.5-9.5 6.5-8.5
Chromaticity (PCU) 15 5 Acceptable and no odor 15
Turbidity (NTU) 1 1 Acceptable and no odor N/A
CODwmn (mg/L) 3 3(D 5 /
NH3-N 0.5 / / /
Trichloromethane (mg/L) 0.06 0.1 0.1 0.1
Chloral 0.1 / / /

From Table 1-2, it can be seen that China's "Standards for drinking water quality" are similar to
Japan's "Drinking Water Quality Guidelines" and "U.S. Drinking Water Quality Standards", and the
index setting is relatively comprehensive. Considering the differences in the life and eating habits of
Chinese residents. The requirements for certain specific water quality indicators are also different.

2.2 Study area
2.2.1 Mopanshan Reservoir

The Mopanshan Reservoir is located in the upper of the mainstream of the Lalin River, Wuchang
City, Heilongjiang Province, which is about 180 km away from the urban area of Harbin City (Fig.
2-1). The longitude and latitude of the reservoir are 127°41'20"” E, 44°23'40" N, respectively. The
drainage area above the reservoir dam site is 1151 km?, with a total storage capacity of 5.23 billion
m?. The normal water storage of the reservoir is 318 m, which has a total water storage capacity of
3.56 billion m?. And the reservoir has a dead water level of 304.5 m and a dead storage capacity of
0.91 billion m3. Meanwhile, the annual average runoff amount of the reservoir is 5.61 billion m*/a.
The inflow mainly depends on three inflow streams and surface runoff in catchment areas, which is
greatly affected by the natural precipitation. Among its outflows, the yield as the water source is 3.37
billion m3/a, and as the annual average environmental water supply is 0.13 billion m%/a. The rest of
the outflows are agricultural compensation water supply in irrigated areas, water-use for
environment, and irrigation water, which mainly concentrate from May to September every year. The
Songhuajiang River Basin, located between 41°42'~51°38" N and 119°52'~132°31" E, is at the
northernmost end of the seven major river basins in China. It has an interval catchment area of 18.64

ten thousand km?. And the annual average runoff amount is 321.8 billion m?.

2-5



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION
METHOD

45°50'N 44°24'N s

44°59'N 44°21'N
43°58'N 44°18N B = SRl
127°18'E 127°28'E 129°28E 157038 127°44'E 127°49'F

Fig. 2-1 Location map of Mopanshan Reservoir

2.2.2 Songhuajiang River

The Songhuajiang River Basin is located between 41°42'~51°38'N and 119°52'~132°31'E. It is at
the northernmost end of the seven major river basins in China (Fig. 2-2). It has two major
fountainheads. The north one is the Nen River, which originates from the Ilehuli Mountain and
Daxing' an Mountains. Meanwhile, the south one is the second Songhuajiang River, which originates
from the Heavenly Lake in Changbaishan. The two rivers converge at the Sancha River, known as
the Songhuajiang River. The Songhuajiang River’s mainstream is nearly one thousand kilometers
long, with an interval catchment area of 18.64 ten thousand km?. The annual average runoff amount

is 321.8 billion m?.

N
Tlehuli Mountain, Daxiil
48°0'N
7 p W
;(fﬁ .—-f"‘;
4
46°0'N P
\ —%.,,.;"'JN7 i
Songhuajiang River
Sancha River 44°0'N Songhuajiang River
T Mudan River
The 21d Senghtiajfang River Heavenly Lake in Changbaishan SRR m

126°0'E 128°0'E 130°0'E 132°0'E

Fig. 2-2 Location map of Songhuajiang River
2.3 Waterworks profiles of Harbin
2.3.1 Profiles of the conventional process
The water plant takes the Mopanshan Reservoir and Songhuajiang River as the water source, and
the daily water supply capacity is 350000 m?/d. The treatment unit includes coagulation tank,
sedimentation tank, sand filter and clean water tank. The process flow chart is shown in Fig. 1-2.
2.3.2 Profiles of the advanced treatment process

The pilot-scale plant, using the Songhuajiang River as the source water, was located at a water

2-6



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION
METHOD

purification plant in Harbin City. The conventional treatment process used in this work consisted of
coagulation, precipitation, filtration, and sterilization. To improve the effluent water quality, an
advanced treatment-O3/BAC process was utilized, with a pre-ozonation tank added before the
coagulation tank and a main ozonation treatment unit attached after the sand filtration tank. The
bacterial activated carbon (BAC) filtration unit was behind the main ozonation contact tank. The
schematic process is illustrated in Fig. 2-3. The pilot plant scale was 5.0 t/h. Among these processing
units, composite aluminum ferric was used as a coagulant to strengthen the coagulation effect. The
height, diameter, and valid volume of the two ozone contact tanks, which were made of stainless
steel, were 2.5 m, 800 mm, and 2.0 m’, respectively. The hydraulic retention time of the
pre-ozonation tank was five minutes, while it was ten minutes for the main ozonation contact tank.
For the two ozonation schemes, air was applied as the feed gas to produce ozone by an ozone
generator (WH-H-Y3, Nanjing Wohuan Technology Co., China). Then, the ozone was bubbled into
the contact tank by water ejector. The ozonation off-gas was recovered to increase the ozone
absorption rate as well as the coagulation, reaction, and precipitation effect in the water.

Furthermore, the conventional filtration was based on quartz sand, while the BAC filtration
mainly relied on the loaded microorganism, granular active carbon (GAC), and cobble. The washing
scheme of the conventional filtration was 2 min of air washing, 3 min of air-water backwashing, and
5 min of water washing with a washing intensity of 12.5 L/(m?es). The backwashing intensity of the
BAC filtration (height 3.3 m, ID 1 m), which applied the air-water backwashing technique, was set

as 11.5 L/(m?es) for ten minutes.

Ozone exhaust absorber

System effluent
(discharge )

Mechanical Inclined pipe tank

Disinfection|

reaction tank  settling basin

Raw water sand

i)

Ozone generator

Backwash
tank

Fig. 2-3 Advanced treatment process flow chart
2.4 Methods of monitoring water quality
2.4.1 Experimental reagents and equipment
2.4.1.1 Experimental reagents

The main reagents involved in this study are shown in Table 2-3.

2-7



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION
METHOD

Table 2-3 List of main reagents

Reagent Grade Manufacturer
Activated carbon 17 Crushed carbon Activated carbon factory, China
Activated carbon 27 Granular carbon Activated carbon factory, China
Sulfuric acid Analytical reagent Alfa Aesar
Potassium permanganate (CODwmn) Analytical reagent Alfa Aesar
Anhydrous sodium sulphite Analytical reagent Alfa Aesar
Potassium dichromate (CODcy) Analytical reagent Alfa Aesar
Ammonium chloride Analytical reagent Alfa Aesar
Salicylic acid Analytical reagent Alfa Aesar
Sodium potassium tartrate '
tctrahydrate Analytical reagent Alfa Aesar
Sodium hypochlorite Analytical reagent Alfa Aesar
Sodium bromate Analytical reagent Alfa Aesar
diatomite Technical pure Aladdin
Polyaluminum chloride Technical pure Aladdin
Polymeric aluminum ferric-calcium . .
(PAFC) Technical pure Aladdin
Liquid chlorine Technical pure Aladdin

2.4.1.2 Experimental equipment
The main equipment involved in this study are shown in Table 2-4.

Table 2-4 List of main equipment

Equipment name Equipment type Equipment manufacturer
Electronic Scientific Instrument Co.,
Portable pH meter PHBJ-260F
LTD, China
Turbidimeter HACH2100N HACH, USA
Ultraviolet
UV-1800 Shimadzu, Japan
specrophotometer
Inductively coupled plasma
ICP-MS-6000 PerkinElmer, USA
source mass spectrometer
Gas chromatography 6890B Agilent, USA
Gas chromatograph-mass )
GCMS-TQ8040 NX Shimadzu, Japan
spectrometer
Ion chromatograph IC-S-3000 Dionex, USA
Residual chlorine portable PCII HACH, USA

2-8



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION

METHOD
detector
Electro- thermostatic blast Spectrum Run Biotechnology Co., LTD,
BGZ-140 _
oven China
. Kangshijie Ultrasonic Technology Co.
Ultrasonic cleaner PL-S100TX
LTD, China
Anthross Environmental Protection
Ozone generator COM-AD-01
LTD, China
Mettler Tokodo Instruments Co., LTD,
Electronic balance AL204
China
) ) ) Zhongke Road Instrument Testing
Six-unit coagulant agitator MY3000-6J
Instrument Co. LTD, China
Microscope CX31-12C03 Olympus, Japan

2.4.2 Sampling method of drinking water source and water treatment plant

The sampling, storage, analysis and monitoring methods of samples were carried out in
accordance with "water and wastewater monitoring and analysis methods". The detection frequency
of water samples in Mopanshan Reservoir and Songhuajiang River Basin is twice a month. The
sampling site of the Mopanshan Reservoir is at the center of the lake. The sampling site of the
Songhuajiang River is at the Zhushuntun monitoring section. All water samples were monthly
obtained below 0.5 m from the surface water over 3 years (2016-2018). A 5 L acid-treated
high-density polyethylene bottle was applied to collect water samples at the time interval. The
samples were transported and stored for further analysis after the field parameters were determined
(pH, temperature, etc.) [13, 14].

The detection frequency of water samples from conventional and advanced treatment units is
twice a month. Each time according to the conventional process: source water - coagulation -
sedimentation - sand filtration - disinfection - effluent; ozone - activated carbon treatment process:
source water - preozonation - coagulation - sedimentation - sand filtration - post ozone - activated
carbon - disinfection - effluent. A series of water quality index testing experiments were carried out
by using low temperature incubator to transport to the laboratory .

The experimental water was prepared by Millipore Milli-Q pure water system (resistivity > 18.2
MQ-cm). The glassware used in the experiment was washed with ultrasonic wave for 10 minutes,
then washed with tap water, washed with ultrapure water for 3 times, and finally dried at 120 °C for
24 hours.

2.4.3 Conventional water quality index detection methods
The main water quality index detection methods involved in the study are shown in Table 2-5.

Table 2-5 Main water quality index detection methods



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION

METHOD
Water quality index Detection method
CODc¢: Potassium dichromate method, GB/T 15456-2008
Total nitrogen (TN) Alkaline potassium persulfate digestion-UV spectrophotometry, GB
11894-1989
Total phosphorus Ammonium molybdate spectrophotometric method, GB 11893-1989
(TP)
NH4"™-N Salicylic acid-hypochlorite salt photometric method, GB 7481-1987
CODwmn Permanganate index method, GB 11892-1989
SD Saybolt disk method
Chla Spectrophotometric method
Turbidity Turbidimeter analysis
Chroma Platinum cobalt colorimetry, ISO 7887-1985
UVas4 Ultraviolet spectrophotometry
Bromate Ion chromatography
Fecal coliform Membrane filtration
Alga Microcounting method
Metal ion Inductively coupled plasma-mass spectrometry, ICP-MS

2.4.4 Unconventional water quality index detection methods
2.4.4.1 Organic matter detection method

The main organic matters involved in water quality monitoring are disinfection by-products.
According to EPA 525.2, the qualitative analysis of organic matter in water samples was carried out
by gas chromatography-mass spectrometry. The operating conditions of GC/MS are as follows:
carrier gas flow control: pressure control; carrier gas is high-purity nitrogen; sample volume:1 L;
concentration ratio: 2000; injection volume: 1 pL; injection mode: separation and injection, oxygen
ratio:1:2; column temperature: 45-270°C; injection port temperature: 250°C; transfer line
temperature: 270°C; ion source: EI source; electronic energy:70 eV; scanning mass range: 30-200
m/z; detection mode Formula: full scan detection and selective ion scanning; heating program: initial
temperature is 30°C, holding for 10min, heating to 72°C at the rate of 7°C/min, holding for 1 min,
and then heating to 220°C at the rate of 40°C/min for 1 min.
2.4.4.2 Determination method of ozone concentration in water

The concentration of ozone O3 in water is determined by ultraviolet absorption method, and the
ultraviolet absorbance of water sample is measured at 258 nm. The calculation formula is shown in
formula 2-1.

[03]= (Ao—A1) x 48 x 103/ (¢ X L) (2-D

where, [O3]: concentration of ozone water, mg/L;



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION
METHOD

Ao, A1: the absorbance value of the solution before and after adding ozone;
48x10%: molar mass of ozone, mg/mol;
€: molar absorbance value of ozone, L/(molecm);
L: optical path (thickness of colorimetric dish), cm.
The molar absorptivity of ozone was calculated by iodometric titration. In this test, € = 2900
L/(molscm). This method can determine the concentration of O3 quickly and conveniently.
2.4.5 Water Quality Indicator (WQI) analysis
There are many methods to evaluate the water quality, such as the fuzzy mathematical evaluation
method, the single factor index evaluation method and the Canadian Council of Ministers of the
Environment (CCME) Water Quality Index (CCME-WQI) [15, 16]. However, an improved Water
Quality Indicator (WQI) method, raised by Xu et al. [17], was applied regarding the water quality
characteristics of reservoirs in China. This method is different from simple weighting and
superposition, in which the worst index is highlighted to make the evaluation result more objective.

The formula is listed in Eq. 2-2.

WQI= \FZ I; x I, (max) (2-2)
n

Where WQI is the water quality indicator; I; is the single factor index; li(max) is the maximum
value among the single factor index; and n is the total number of the studied parameter.
The scoring criteria is indicated in Table 2-6. The higher the number, the worse the water quality.

Table 2-6 The scoring criteria of the WQI

Value of WQI Classification
WQI<0.5 Excellent
0.5<WQI<1 Good
1<WQI<1.5 Acceptable
1.5<WQI<2 Bad
WQI>2 Poor

2.4.6 Eutrophication analysis

At present, there are many evaluation methods of eutrophication state of water quality, such as
Carson index, modified Carson index, comprehensive nutrition state index, fuzzy mathematics
evaluation method and grey analysis evaluation method. Although the trend of water environment
eutrophication has been developing, there is no unified method to evaluate water eutrophication in
China. Moreover, the single evaluation method has one sidedness in the selection of evaluation
criteria and indicators, which may lead to the evaluation results unable to reflect the real situation of
water eutrophication [18, 19]. Therefore, in this study, modified Carson index method and
comprehensive nutrition state index method were used to evaluate the eutrophication status of

Mopanshan Reservoir.



CHAPTER TWO THEORY OF URBAN SAFE WATER SUPPLY AND WATER PURIFICATION RENOVATION
METHOD

2.4.6.1 The amended Carlson trophic state index

Based on the previous studies, an amended Carlson trophic state index (TSIM), mainly focusing
on the concentration of chlorophyll a (Chl-a), was proposed by a Japanese scholar [20, 21]. It
overcomes the one-sidedness of single factor evaluation of eutrophication. The index includes
transparency (SD), Chl-a and phosphorus (TP). The relevant formulas are presented in Table 2-7.
The relationship between the TSIM and eutrophication is listed in Table 2-8.

Table 2-7 The formulas of the amended Carlson trophic state index

Index Formula
TSIM (Chla) TSIM (Chla) = 10 (2.46 + In Chla / In 2.5)